OTROY-BILT
BoIenS. -

Parts Gatalog

GTX
Garden Tractor

Models

13074~ 6TX 18 (I3 HP)

5{20740100101 - 130740144594
13076 - GTX 20 (20 HP)

Serial Numbers
130761100101 - 130761199999

13101 - GTX 16 (16 HP)

Serial Numbers
131011100101 - 131011199999

Form 1774469(9/97)



GTX Garden Tractor

130741100101 - 130741199999
130761100101 - 130761199999 -
600  Black Spray Paint Can, 13 oz. 131011100101 - 131011199999
601  Red Spray Paint Can, 13 oz. ’

901

500

353
ﬂ/ "%54
MODEL 13076 |

369 (Right-Side)

~

%% 4 (Left-Side)
g o, "~ \155 (Right-Side) &
(Riant-Side), 77~ 4 (LettSide)
BODY AND TRIM ASSEMBLY (Left-Side)

2



Models 13074, 13076 and 13101

©)

Model 13101 - Serial Numbers 131011100101 - 131011199999

- Ref.  Part Description Qty. Ref.  Part Description Qty.
4 1186345 Flange Screw, 3/8-16 x 3/4........cconn.enn. 4 332 1754125 4
5 1186347 Flange Screw, 3/8-16 X T...covrrvecrcrrnnne 12 333 1752069 4
7 1186393 Flange Nut, 3/8-16......commrreerene, 16 335 1756549 2
14 1186329 Flange Screw, 5/16-18 x 3/4................... 2 336 1767131 Two-Speed Decal (B)......ceovuvveeereernne, 1
82 1107381 Flat Washer, 1/4 ......cccoevevonniinnninncnnns 4 338 1756510 Shift Lever Assembly (B).......cocccvveunee.. 1
83 1100241 Lock Washer, 1/4 (A, B) c.c.ooccvirirercnen 2 339 1753911 PIVOE BIOCK ..o 2
115 1186020 Self Threading SCrew ......c.vevvevveeerencnnn. 2 340 1100799 Hex Head Screw, 5/16-18 x 1-1/2 .......... 2
121 1100804 Screw, 1/4-20x 1/2 (A, B).vvcvevvereerennnnn. 2 341 1723384 WASHET ...c..cevevrreeririerrccee et 2
135 1757357 Lense (A, B) cccvvorrvervrrrrereeesennesees 1 343 1769514 SEAL ... e 1
1772197 LenSe (C).vcverrcrrrrnersnereavaereresensenns 1 344 1755449 Compression Spring.........ccceeveereeeenee... 2
155 1185872 Screw, 5/16-18 X 5/8....evrveverrereeeerereenen 1 345 1757366 Fuel Fill Decal ....o.vveeveeeeeceeeenen 1
156 1186391 Flange Nut, 5/16-18.......cocovvverrrrernnnirerns 2 346 1769535010 - Rear Fender ..o, 1
202 1755473 Control Knob (B) .....ccccereeeervreervnrernernnne, 2 347 1759102 L0Q0 DeCal ... 1
211 1186389 Flange Nut, 1/4-20......ccccovcemcrirnrrrnrannes 13 348 1767259 Left Fender Decal (A)..coveveveeeverresinnnn. 1
215 1701055 WASHET ......covrrrenirtrnrere s 2 1767263 Left Fender Decal (B)......occoevvveverierninenns 1
238 1100346 Cotter Pin, 3/32 X 3/4 (A, B) covevvvvecrrenene. 2 1772060 Left Fender Decal (C)......cccovvrevrvvenrennnn.. 1
257 1107382 Flat Washer, 5/16 (A, B) ...coccoovrvrvernrennne. 4 349 1767260 Right Fender Decal (A) ....c.coovvevveerinecne 1
287 1120210 Roll Pin, 3/16 X 1 (B)eevvereevreeecrnernens 1 1767264 Right Fender Decal (B) ......cc.covvvvvrvnnenn. 1
296 1100256 Flat Washer, 3/8 ........ccccoovvevvennencennn, 8 1772061 Right Fender Decal (C) ....c.coevvvuruenec.. 1
297 1755522 CUSHION ..t 2 351 1736098 Carriage Bolt, 5/16-18 x 5/8.........co......... 2
298 1757358 Running Board Support (A, B) .....ccocouenne 1 352 1713233 WASHET ..ot 2
1772058 Running Board Support (C)...evevevereennnnes 1 353 1756204 Shift Shaft (B) ...c.ovevrreereereeeeecievcreanee 1
299 1752250010 Left FOOt Rest......ooverereeeceeeeceerennn, 1 354 1738845 Set Screw, 1/4-20 X 1/2 (B) ....ceveevvrnnnnen 1
300 1762251010 Right Foot Rest ... 1 355 1753792 ET£07011111:] ST 4
301 1752893 Left Foot Pad....... 1 356 1753799 Retainer Clip.....ccovveeerrienreere e 4
302 1752894 Right Foot Pad ..... 1 357 1761008 Rubber BURON.......ocveveeeereeeee e 2
303 1770239 4110+ OO 4 360 1769516 Torsion Spring (A, B c.ueeevevvericcerenen. 1
n 304 1769101010 Left Side CoVer.....ovevecervivireeeeecerineen 1 361 1769515 Seat Adjustment Lever (A, B) ................. 1
) 305 1769102010 Right Side Cover ...... 1 369 1100068 Screw, 3/8-16 X /4. 1
- 306 1767261 Cover Decal (Left) ........ 1 370 1753950 Sealing BIOCK........cccovrvrvrirercrririrsisiens 2
307 1767262 Cover Decal (Right).... 1 371 1770299 Seat Adjust Bracket (A, B) .....cccvvurnec... 1
308 1752181010  Grill SUPPOMt......cvvccrererreerrercnr e 1 374 1732499 Hex Toplock Nut, 5/16-18 ..........coun..... 2
309 1755517 Bumper Strap......cccoeveveeeeiveneeeeesionn 1 377 1706782 Bowed Washer..........ccccoceecereremereenene. 4
310 1755518 BUMPET ..., 1 378 1893445 WaSHET ... 4
M 1754126 PUSH NUL ..o 2 379 1772706001 Bracket Doubler..........ocviveeeeeeverereeenn. 1
312 1770881 LOQO PIAte ..., 1 402 1734269 Adjusting Knob (C) ....ccecerrernrererverererenaen, 2
313 1755515001  Grill ...iovrivereeeeeee et 1 403 1756739 Cap PG (C) e 1
314 1755628001  Grill Cap «.ovevvvvevrveeereeee s encennas 1 407 1772578 Shoulder BOl .....cveeeeeervereceeevreonen, 2
315 1739918 Pop Rivet, 3/16 .o, 14 408 1748415 Compression Spring.......c..cceevveveeeninnn, 2
317 1753783010 Grill SUPPOIt.....ccocovvrrcerreerieereeeereeaseeee 2 409 1772573001 Seat Switch Channel.............ccccoecvvmnn.e. 1
318 1186309 Flange Screw, 1/4-20 X 5/8........cecvuncen. 6 500 1752900 HINge LinK ..o 1
319 1185986 Speed Nut, #10-24 .......ccoevvvvrricerriennnn. 4 501 1752901 Hinge LinK ...coccovvrece s 1
320 1755516 HOOG Pad ... 1 502 1752902 Hinge Link Retainer.......c...ccoooevviereenene, 4
321 * Wire Staple.......ocoveeiomncccnncerree e, 5 503 1185130 Semms Bolt #10-24 x 3/4 ...................... 8
322 1772696 Instrument Panel (A, B) 504 1752903001 Hood Baffle .......ccoevreecvireecici e 1
{Incl. Refs. 135, 323, 324) ................ 1 506 1727127 LACH ... s 2
1772695 Instrument Pane! (C) 507 1736359 Special Washer ......cccoveveicvcerecenne, 2
(Incl. Refs. 135, 323, 324) ................ 1 508 1767110 Service Instructions Decal...................... 1
323 1761578 Choke Decal (A, B) veveeereeiviieeerieees 1 511 1759100 Logo Decal ......cccovvrvecrererercrireeirnene, 2
1755933 Choke Decal (C).....covrvmrrverernecenernriienronn, 1 512 1767105 Hood ASSEMDBIY ..cvvveei e, 1
324 1755931 Throttle Decal........ccoevevveceireceennee 1 600 1735222 Black Spray Paint, 130z. .......coeveene, N/I
325 1756775 Ignition Decal .......c.coveeveinvivnnrccerrne. 1 601 1900706 Red Spray Paint, 13 0Z. .....covevvvrreeene. N/
328 1767130 Instructions Decal .......ccccevveeuevvennee. 1 602 1744065 Sealing BIOCK......coveiveecere e, 1
330 1901900 American Legend Decal.........ooovenenee.n. 1 604 1773077 LOg0 DECal ... 2
331 1772577001  Seat SUPPOME ..o, 1
} (A} Model 13074 - Serial Numbers 130741100101 - 130741199999 N/l Item not included with unit, order separately.
(B) Model 13076 - Serial Numbers 130761100101 - 130761199999 = Common hardware. Purchase locally.



GTX Garden Tractor

130741100101 - 130741199999
130761100101 - 130761199999
131011100101 - 1310611199999 -

SEE PAGE 10 AND 12
FOR DETAIL
\ 200
318
& ¢4 @

P
Jp

?
@
35 o
\ TR 531
38 &34 /})
7/ 21 (AS REQUIRED)
SO

0N
572 29 2209\ 2@30

FRAME AND STEERING ASSEMBLY
4



Models 13074, 13076 and 13101

Ref.  Part Description Qty. Ref.  Part Description Qty.
1 1755513010  Left Frame ..o 145 1107073 Hex Screw, 5/8 -11 X 3., 1
2 1752634010 Right Frame.........cccourueune.... 146 1110112 Locknut, 5/8-11 ..o 1
3 1767392001 Frame Support Assembly........ 147 1719003 Ball Joint .....c.coovvvneennn. 1
4 1186345 Flange Screw, 3/8-16 x 3/4 149 1110297 Top Locknut, 5/8-18 1
5 1186347 Flange Screw, 3/8-16 X 1.......ccovvvrinnen. 150 1186249 Jam Nut, 5/8-18.............. 1
6 1739656 Carriage Bolt, 3/8-16 X 3/4 .......cccoeuvmunne 4 151 1751627001 Hydraulic CYlinder.......eomvveeeeervr 1
7 1186393 Flange Nut, 3/8-16........cccevvvvenreeccennnn 18 152 1771350001 Steering Bracket ........o.oeoeeeeeeeveeereeennn. 1
8 1752665001  Front Plate......cvuvvorecrcecrne s 1 153 1186328 Flange Screw, 5/16-18 x 5/8 6
9 1752746001 Engine SUpport ........cccevveveceveemernnennnes 2 154 1736440 Side Flange Bearing................... 1

10 1772152001 Battery SUpport ......cccooeveceeveecvoneceennnes 1 156 1186391 Flange Nut, 5/16-18............... 4
11 1755514010  Instrument Panel Support ........cceeceennn.. 1 157 1767378 Control Unit......coovvreerreeeveeennn, — 1
13 1756513001  Fender SUPPOrt.....c.eeececeeecceriirrecres 1 158 1717563 CONNECLOT...c.. v 3
14 1186329 Flange Screw, 5/16-18 x 3/4................... 5 159 1185737 80° EIDOW.....cverviiriiicrrricne 2
15 1756512001 Fuel Tank Support Assembly..........uue.... 1 160 1767742 Tube Assembly 1
16 1724698007  Drawbar........cceemvevieeriinisiscesesesenen 1 161 1767741 Tube Assembly 1
17 1100245 Lock Washer, 172 ....coovevvrveivvcrecnns 4 162 1767740 Pressure TUDE ....eeveeeceecceeeece e 1
18 1100055 Hex Screw, 1/2-13 x1-1/4 ... 2 163 1767743 Tube ASSEMBIY....ceeeeeeeeecer e 1
19 1185976 Grease Fitting .......occcvveeeevreerervercnnennnnn, 2 164 1767536 Tank Tube Assembly (A, C) 1

20 1752556 Flange Bearing..........ccocoerverncrereenererenrers 4 1767746 Tank Tube Assembly (B} ........oeoeevecrnne. 1

21 1703073 WaSHBT coeveercree e evenaie AR 165 1860203 Hex Screw, M6-1 X 18......cccovevereeereen, 4

22 1185689 Retaining RiNG......c.c.ooeeeevervcrervnrenreninns 2 166 1767383 Steering Shaft.........cccvveoviecceineee e, 1

23 1754321001  BOISEr ..o vveveeeee et 1 167 1800417 Locking Collar ‘ 1

24 1752797007  Steering ArM ...eeeveveeeceierereeeese s 1 169 1703822 Drive Pin, 1/4 x1-1/2 (A, B} oo 1
25 1751629001  Cylinder Bracket ........ccovvveeuivrevcnecrrennen 1 1185759 Drive Pin, 1/4 X3 (C) v 1
26 1186033 WaESHET ... 1 170 1753279 Steering Wheel (A, B ......cooevveerrerrnnnnne. 1
27 1186034 Woodruff Key, 174 x 7/8 ... RER 171 1722667 Tubing Clamp c.cveverecrceeecviceioene s 2

29 1766242 WaSher ..o 2 172 1100242 Lock Washer, 5/16 2

30 1766215 HUD Cap vt 2 173 1186230 Hex Nut, 5/16-18........ 2

32 1752518001 Left Wheel Spindle .....cccvvevvcrvecrenrnee. 1 1772199 Steering Wheel (C) 1

33 1771762001  Valve SUpport ...ceeevveeeveeeeeeeceveereseene 1 174 1185739 90° Elbow..............c.... 2

34 1713361 Ball Joint ......cooereiverrerremeeeeencee e 2 176 1756142 90° Elbow............. 1

35 1186247 Jam Nut, 1/2-20 .. 2 188 1755198 HOSE oot 2

36 1110152 Locknut, 1/2-20.....ecveererreereree s, 2 209 1767393 Hydraulic Valve (B) 1

37 1757627007 Front AXI8 ... 1 1767394 Hydraulic Valve (A, C) .... 1

38 1746138 Tie ROG....cecrrrreeeeercrcecneseensesne 1 211 1186389 Nut, 1/4-20 ..........n....... 1

39 1752520 Right Wheel Spindle........ccooeuvurervenenen.. 1 242 1727898 L 2 SO 2

40 . 1100045 Hex Head Screw, 5/16-18 x 1................. 4 251 1730692001 Rear DOUbIer ..o eereeeeneenne 2

41 1186258 Jam Nut, 5/16-18 ..o, 2 318 1186309 1

42 1751219 Vibration Damper ..........oeevecoveevencnnee, 2 328 1767130 1

43 1744374 Axle PIVOL TUDE ..o 1 530 1768792 Tire... 2

44 1733103 Roll Pin, 5/16 X 3/4 .., 1 531 1767101 Wheel Rim 2

83 1100241 Lock Washer, 1/4 .........cceervrircrinn, 2 532 1767113 Tunnel Assembly (Incl. Ref. 328)............ 1

144 1759293 SIEBVE....eeeeee e s 1 572 1718086 Valve Stem ..., 2

(A)  Model 13074 - Serial Numbers 130741100101 - 130741199999 A/R  As required.
(B)  Model 13076 - Serial Numbers 130761100101 - 130761199999
(C)  Model 13101 - Serial Numbers 131011100101 - 131011199999



GTX Garden Tractor

130741100101 - 130741199999
130761100101 - 130761199999
131011100101 - 131011199999

> o P . 278
233 o35 P o wm S ‘
222 265 @/ 290 RS <,/
269216 .
N ~._ 252

286

.
@ ~. 111
& .. 03
573 570 ffi %" a2
NN 286
/ 137 = J10
“~p 241 201 2
571 /
572 (valve) SEE PAGE 19
FOR DETAIL 285
MODELS 13074 and 13076

HYDROSTATIC AND BRAKE LINKAGE ASSEMBLY
6



Models 13074, 13076 and 13101

. Ref. Part Description Oty. Ref. Pari Description Oty.
4 1186345 Flange Screw, 3/8-16 X 3/4........ccccerun.en. 2 263 1728694 FOOt RESt ..o, 1
5 1186347 Flange Screw, 3/8-16 X 1..cccocerecererveenens 1 264 1120209 Roll Pin, 3/16 X 3/4 o 1
50 1746769 Extension Spring ......c.eeevivererereenns 2 265 1721612 RO EN ..o 1
68 1104436 Woodruff Key, 3/16 x 3/4 (B) ......cc...e..... 1 266 1720699 Cushion BIOCK ...ccvveveeieeecerececeeec e, 1
93 1185985 Keps Nut, #10-24 (A, B) ..oeenrrvcvrrennn, 3 267 1118802 Retaining RiNG.......c.cccoeevveeeiieceecen 2
100 1107383 Flat Washer, 3/8 .........cccocrnmvmeervrnererrnnnnns AR 268 1734563 Control Rod....c.cveveeeverercrerere e, 1
101 1751775 Woodruff Key, 1/4 x 3/4 (A, C) ..cevnneenn. 1 269 1720928 EXtension Spring ........ococooveeveecvieeeeeen. 2
102 1733398 Toplock Nut, 3/8-16 ....coevvrererrrircerinnns 1 270 1720523 Neutralizer Afm ...o.ocvveeericceeeeene, 2
105 1715301 Thrust Washer.......ccocoeeeeoreeenvrernns 1 271 1104435 Woodruff Key, 178 X5/8 ..o 1
110 1738463 Sems Bolt, #12-24 x 1/2 (A, B) .ccuecne. 2 272 1107385 Flat Washer, 1/2 ..o, 1
11 1185130 Sems Bolt, #10-24 x 3/4 (A, B) ...ceoevuvn. 1 273 1110110 Locknut, 1/2-13 .. 1
137 1738462 Cluteh (A, B) e 1 274 1722151 Speed Control ATM ......cvveeveveeeenreeninnn, 1
142 1185232 Roll Pin, 3/16 X 1-1/4 (A, B} oeeveervee e 1 275 1720706 Baring .....ocovevevieeee e, 1
173 1186230 Hex Nut, 5/16-18......ceerereereercreines 2 276 1720361 Thrust Washer........coeeevecevevveinen. 2
221 1118808 Retaining RiNG....eccovveeveeeerenieecneninccnees 1 277 1720529 Thrust Washer.......ceoveevceicccen 1
222 1774321 HYAroStatic .....oooereeerrecerirecc e 1 278 1185732 Retaining Ring.......cooovevveiivececee i, 1
(See pages 22 - 23 for breakdown)..... 1 279 1703052 Washer. ... 1
223 1757504 Control ROd......eeeeeciireeecveeereee 1 280 1732369 SPACET .o 1
231 1758869 BraKe ...ovcveveerieereesreieene e serennn s 1 281 1110108 Locknut, 3/8-16.....covvviviieeeceeenn, 1
232 1757599 Clevis Pin, 1/4 ....oveeeeereeeeecrcrecnivnnenas 1 282 1100254 Flat Washer, 1/4 ..., 1
233 1187385 Cotter Pin, 5/8 X 1/2 ccvevevevevccrriccnnne 1 283 1729213 Neutral Plate.......cccoeeeeeiiivicicicecee e, 1
234 1768469 Spring YOK&....covoveeeeeeei et 1 284 1729445 Neutral Plate Support......c.ccocoeve v, 1
235 1757246 Special NUL.....coovveeve e 1 285 1773231001 Hydro Pedal.........cccoovvvevoveeecreeen e, 1
238 1100346 Cotter Pin, 3/32 X 3/4 ..o 3 286 1772844 Hydro Pedal Pad.............ccccoveeiivveniinnnns 1
239 1726640 EXtension SPring....cc.eeeecerevereiverrncervenens 1 287 1120210 . RO Pin, 3/18 X1 {C)urrvivvvivcivernne, 1
241 0101085 HUD BOM e 10 288 1770201 Speed Control Shaft .............cooeevienene. 1
243 1754102001 Transaxle Assembly (A, C) 289 1751848 SWIVEL..o.e e 1
. (See pages 18 - 19 for breakdown)..... 1 290 1186246 Jam Nut, 7/16-20 e 3
' 1754174001 Transaxle Assembly (B) 291 1738447 Speed Control Disc (A, B)...coovcvvcevivreenne, 1
' (See pages 18 - 19 for breakdown)..... 1 292 1100350 Cotter Pin, 1/8 X1 oo 1
248 1757390001 Transaxle Bracket 1 293 1773193 Compression Spring...........ccevvivivennnnee 1
250 1758018 Disc Brake (A, ©).......... 1 294 1759491 Brake Control ROd ........cococveievecerniienne, 1
1756816 Disc Brake (B) .......icc.... 1 295 1747514 Speed Control RO ...cecvcvvcreeecerninnn, 1
252 1185802 Flange Bearing........ccocoevvrnviirrnnencenne 4 - 412 1705092 Flat Washer (C) .oevevevevircrecercee, 1
253 1732147 Drive Lock Pin, 3/16 X 1.ecoovvvivreicnne 1 570 1768795 Tire 23 X 10.50-12 ceooverivreeeeeeece e 2
254 1756812 Brake Arm 1 571 1766131 Wheel RitM....c.coooiinceeeceen, 2
255 1763814 SWIVEL...cveeeee e e 1 572 1718086 Valve Stem ..o, 2
256 1705108 WaASHEN v 2 573 1120390 Hex Nut 3/4-10 ... 2
257 1107382 Flat Washer, 5/16 ........coceeveeerercene 3 574 1708599 Washer ... ieveiieee e 2
258 1100349 Cotter Pin, 1/8 X 3/4 ..o 1 575 1726679 Wheel Hub (A, C) v 2
260 1734553 Handle Grip 1 1747088 Wheel HUb (B)...vv v, 2
261 1772723001 Brake Lock 1 576 1100281 Woodruff Key, 5/16 x 1-1/8........ccc........ 2
262 1755510 Brake Pedal 1
(A)  Model 13074 - Serial Numbers 130741100101 - 130741199999 A/R  As required.
(B) Model 13076 - Serial Numbers 130761100101 - 130761199999
(C) Model 13101 - Serial Numbers 131011100101 - 131011199999



GTX Garden Tractor

130741100101 - 130741199999

130761100101 - 130761199999

131011100101 - 131011199999 ™
il

MODEL 13101 MODELS 13074 ] /
405 ! AND 13076 ‘

i
B3

& L\ e L
4“" “424 S X~
S ;\W% MODEL 13101 = ﬁ
O//
T % VR o 5 52
N~ \f’f?‘ 22 50

4
Q

ENGINE ASSEMBLY ~ 7° “aw
8



Models 13074, 13076 and 13101

Ref. Part Description Qty. Ref. Part Description Qty.
4 1186345 Flange Screw, 3/8-16 X 3/4........ccccconn.e. 4 96 1100276 Woodruff Key, 1/4 X 7/8 ......c.ovveeivrnene. 1
7 1186393 Flange Nut, 3/8-16.......ccovevrervreenerionnne 21 97 1100807 Hex Screw, 1/4-20 X 2...covvevevveeerernne. 1

14 1186329 Flange Screw, 5/16-18 x 3/4................... 1 98 1734398 Toplock Nut, 1/4-20 ..o 1
21 1703073 WESHET e 1 99 1186047 WaShEF ..ot 4
22 1185689 Retaining Ring............. 2 102 1733398 Toplock Nut, 3/8-16 .....ocoeerrererrenne, 5

45 1755219 PTO Shaft......c.cceovuenenee 1 103 1724896 MOUNT ..., 4

46 1725087 Ball Bearing .........eeene. 2 104 1185712 Self Threading Screw, #10-24 x 1/2........ 8

47 1744379 PTO Sheave.......cccocen... 1 105 1715301 Thrust Washer.......coceeiveeeececercecne, 2

48 1760049001 Universal Joint ............ 1 106 1100049 Hex Head Screw, 3/8-16 x 2-1/4 ............ 5

49 1744451001 Spring Anchor Arm 1 139 1769918 Negative Cable (A, B)....cccoeorrernrreccnnannns 1

50 1746769 Extension Spring......... 2 1754220 Negative Cable (C)...c.covererrrrerrrenrnnens 1

51 1756157001 PTO Guard.....ccccceeevne. 1 165 1860203 Hex Screw, M6-1x 18 (A, B)...cucuvnnene. 2

52 1773628001 11BN AT v ennerene 1 172 1100242 Lock Washer, 5/16 (A, B) ..covevveeererneeen, 2

54 1100808 Hex Screw, 5/16-18 x 1-1/4 .....cccevvveneee 1 215 1701055 WaEShEF ..ottt 4

55 1744401 PTO Clutch (A, B) 1 247 1100243 Lock Washer, 3/8 2

1772076 PTO Clutch (C) ............ 1 257 1107382 Flat Washer (A, B) 2

57 1773629 Ball Bearing ....cococvveeveveicvvivniiniiciinnn, 1 259 1770678 Fuel Line (A, B)..cccuuneee 1

- 58 1708034 Square Key, 1/4 x 1/2 (A, B) eovevcrvrnnnees 1 1752795 Fuel Ling (C).cceoreereenrceeeicreeeenneenenne 1
59 1741801 Clutch Retainer (A, B)...cocoveeeiervcrcenennes 1 281 1110818 Locknut, 3/8-16 1
1763355 Clutch Retainer (C)...covvevveevvcrnniecnenes 1 311 1754126 Push Nut c.cooooeien, 4

60 1100244 Lock Washer, 7/16 (A, B) ..ococvvvinennn 1 334 1754143 Warning Decat............... 1
61 1736485 Hex Screw, 7/16-20 x 1-1/4 (A, B) ......... 1 337 1186231 . Hex Nut, 3/8-16 1
1100011 Hex Head Screw, 3/8-24 x 1-1/2 (C)...... 2 362 1769991 Hot Surface Decal .......cceeervvvveververennee 1

63 1756757 Idler Sheave 2 363 1770418 Pipe Nipple, 3/8 (A, B)uevvvver e 1

65 1767379 V-Belt Set.....ocvvernnn, 1 364 1105164 Elbow, 3/8 (A, B) v 1

66 1770934 FAM vt s et csnenes 1 1752912 EIbow, 3/8 (C) cvveeeeeecerere et 1

67 1770937 Square Head Set Screw.......occcevevneeiec 1 365 1768865 0il Valve {Incl. Ref. 528) ......ccccoevreuenene. 1

68 1104436 Woodruff Key, 3/16 X 3/4 ......c.ccevrernnnee 1 366 1771301 Drain HOSE ....cvvvmrrreereee e 1

69 1770213 Drive Shaft .....cccevvvniiir e 1 367 1772693 Heat Shield (A, B) (Incl. Ref. 334)........... 1

70 1767291001 Rear Support Bar (A, B) .ooccvvvecrvrcrenee. 2 1772159001 Heat Shield (C).............. 1

1772050001 Rear Support Bar (C)......ocovvrecnrnrennae. 2 368 1770818 Clip (A, BYoreereeeerernnne 5

71 1767287001 Engine Mounting Plate (A, B) .....ccccce..... 1 373 1766346 Grommet......ccoeevrerennee 1

1772051001  Engine Mounting Plate (C) ......ccceeveivee. 1 380 1772077001 Stop, Clutch .................. 1
72 1186349 Flange Screw, 3/8-16 x 1-1/2 .....cccocecce. 4 381 1772078 Crankshaft Spacer.......... 1
73 1767288001 Front Support Assembly (A, B)....ccccue..ee 1 382 . 1772173001 Exhaust Pipe Support 1
1772052001 Front Support Assembly (C)....ccovveevnenee 1 383 1772694 Grass Shield (Right) (Incl. Ref. 334)....... 1

74 1771216 Exhaust Pipe.......cooviicinivicniine, 1 384 1772195001 Grass Shield (Left) ...ooveveeveerverereerrnnas 1

75 1771221 Muffler Clamp.....ooo oot 1 391 1772160001 Heat Shield........coceceeeere e 1

76 1752694 THM (A, B) o eneeierceeneanees 1 399 1772196 Sealing Strip....coveerevineecresreeeee e 1

77 1763355 WaASHET ... cccceeeeenne 2 400 1772007 Crankshaft Extension (C)......cccccevvernncne. 1

78 1767382 MUFFlEr (A, B) oo reerererececeees 1 405 1875711 Screw, M6-10 X8 (C)..eveeeeeerreenee. 8

1772502 MUFFIET (C).evicreeccec et 1 406 1729587 GrOMMEL ...t nrerereenes 3

79 1767447001 Heat Shield (A, B) ...ccoeercenrnenceencecene 1 411 1187612 Internal Tooth Lock Washer, 1/4............ 8

83 1100241 Lock Washer, 1/4 ... ocecenenveccccnnene 4 419 1186334 Flange Screw, 5/16-18x 1-3/4............... 4

84 1860216 Hex Screw, M8-1-1/4 x 20 (A, B) ........... 2 420 1177042 Star Washer ...coccvvvoeveeceereerecsrerenens 2

85 * Engine, Kohler 18 H.P., PS-62542 (A).... 1 421 1772519001 Heat Shield.......ccoevevnrrrrceeeerrere 1

* Engine, Kohler 20 H.P., PS-64549 (B).... 1 422 1100047 Hex Head Capscrew, 3/8-16 x 1-1/2 (C). 2
1 Engine, B & S 16 H.P., 303447 (C) ....... 1 423 1103995 Exterior Tooth Lock Washer................... 2

86 1750687 HOSE Clamp ..o 4 424 1103959 WaSher....cocrrrrncereenen,s 4

88 1749079 Fuel Tank Pad........occovvvcernvennnnnensivennes 2 520 1738433 Rubber BUShING .....cccoovvererennenene, 1

90 1755726 Fuel Cap (A, B) .ooverecrvivsiercrcrnrcccienne 1 521 1747184 Fuel Shut-Off Valve........cccovvecveccere e 1

1773579 Fuel Cap with Gauge {C).......cccvreecrenne 1 522 1757237 Fuel Tank Assy (A, B) ..cocecerrvenen. 1

91 1755412 Knob (A, B) .o 2 1772351 Fuel Tank ASSY (C) «.oovveevreiviererneserinene 1

1737118 KNob (C) ..o 2 523 » 1 Oil Filter (refer to Engine Manual........... 1

92 1750962 Flat Head Screw, #10-24 x5/8 ............... 4 524 1727491 Fuel FIHBS .ot 1

93 1185985 Keps Nut, #10- 24 ... 4 525 1754151 Field Coil (for Ref. 55) (A, B) eeeveveerunncne 1

94 1761404 Choke Control (A, B) ..ococvevnivrccnnveciinenne 1 526 « 7t Muffler Gasket (refer to Engine Manual). 2

1755903 Choke Control (C).....c.ovceveriiivrnniciiinnees 1 527 1772692 Muffler Bracket
95 1761403 Throttle Control (A, B) 1 (Incl. Ref. 362) (A, B) 1
1772524 Throttle Control (C) ......covircrnninirneiens 1 528 1766326 Oil Drain Cap .....coveeeeveeenesereceeerserneneees 1
(A)  Model 13074, Serial Numbers 130741100101 - 130741199999 * Qrder parts from your local Kohler engine dealer.
(B)  Model 13078, Serial Numbers 130761100101 - 130761199999 1 Order parts from your local Briggs and Stratton engine dealer.

(C)  Model 13101, Serial Numbers 131011100101 - 131011199899



GTX Garden Tractor

Lift Valve (Ref. 209)
Poris

130761100101 - 130761199999

202
22
, 1o 12
@\gn 193 @/
- -~ 180} 192
201 BT _us So M
207 P s w0 187 193
@ 206 207, O AT R
/ % / - 195
) 209
\ \ SEE PAGES 4 &5
‘ . FOR DETAIL

LIFT ASSEMBLY
10



Model 13076

Ref.  Parl Description Qty. Ref.  Part Description Qty.
3 1767392001 Frame Support Assembly ......oocevvvvencee 1 202 1755473 Control KNOD ...veveveveceeeneieeeeceeeeecee 2
5 1186347 Flange Screw, 3/8-=16 X 1...oovecrcernnnee 2 203 1771430 Arm Assembly, Control ........coooevvievnane 1
7 1186393  Flange Locknut, 3/8-16........ccccccevererunee 2 204 1717897 HAIr PN oo 4
40 1100045 Hex Screw, 5/16-18 X 1 ..covcviievciieees 2 205 1713457 Drive PN 2
53 1735531 CabIe TiBuureeererrerererercrerreresrerseressesanennas A/R 206 1767407 Valve LInK......oooveeeeeeeceeereeeeeea, 1
156 1186391 Flange Lock Nut, 5/16-18 ........ccccorvenenne 4 207 1737018 Flange Bearing.......ccocereveevereveevevererieennnns 4
158 1717563 CONNECION....ue et cereeeee 2 208 1767406 Valve LinK.....covvernnencceene e 1
159 1185737 EIBOW, 90°....ccer s sereeenees 2 209 1767393 VaIVE oot 1
161 1767741 Tube (Control Valve E to Lift Valve In).... 1 (Replacement Seal Kit see Ref. 560)
164 1767746 Tube (Control Valve A to Tee)................. 1 210 1186316 Hex Screw, 1/4-20X 2 ......coovevvernecnnene 2
171 1722667 Tubing ClampP c.cevvecvece e 2 211 1186389 Flange Nut, 1/4-20........ccccevevecvneivrnnns 2
172 1100242 Lock Washer, 5/16 ......ccccveoncviecercncnenn. 2 212 1769391 CONNBCIOT...cccvvr et 2
173 1186230 Hex Nut, 5/16—18 .......coccvrceeencnnereenns 2 213 1767747 Tube (Tee to Filter 1n)..cevveveecreeeeeccins 1
174 1185739 EIBOW, 90 icrinisvenaeseeene 1 214 1762308 SWIVE! TEB ..eovveve et 1
182 1186330 Flange Screw, 5/16-18 X 7/8.....ccocveveveene 4 215 1701055 Flat Washer .....cccivveveiineneneceree e 1
183 1767725 3T L 1o 2 216 1767744 Tube (Lift Valve B to
184 1761400001  Lift Shaft ..ot reseieesenes 1 Lift Cylinder, Rod End) ......cccecvvvreneenn. 1
185 1747509 Hydraulic Cylinder Assembly 217 1727233 Swivel EIDOW-90° .....ecvververerecrererenen, 2
(Inch. Refs. 550 thru 560).....ccvvveeerenne 1 218 1767745 Tube (Lift Valve A to
186 1752648 Hose (Lift Cylinder Piston End).............. 1 Lift Cylinder, Fixed End) .......ccouvvuen.... 1
187 1185903 EIBOW, 45t reenneeeseaeees 2 219 1118554 Retaining Ring......ccocevereveveeiceereneniennnan 2
188 1755198 Hose (Lift Cylinder Fixed End)................ 1 220 1747512 Cylinder Rod Pin ..ccveeeevevrereeeiieccien, 1
189 1721989 (7051 191:T43 (0] GO U PO 1 221 1118808 Retaining Ring......cooeeeveeveeeeereeeeceeen 2
190 1747803001 Coupling Bracket ........cccovvccrvrvcrcercnenne 1 249 1771429 Arm Assembly, Controt .........ccceveeennnne 1
191 1863870 COUPIING cvevee et eere e 2 550 1729388 Hydraulic Cylinder Tube .......ccoveveeerneene. 1
192 1720733 DUSt PIUG .o 2 551 1118735 Internal Retaining Ring 1
193 1180025 Retaining Ring 2 552 1185266 LOTUT: | RN 1
194 1767748 Tube (Lift Valve D to Aux. Out}............... 1 553 1186019 Back-Up Ring ...cccocevevrnenee. 1
195 1767749 Tube (Lift Valve C to Aux. Out)............... 1 554 1177395 0-RiNG.eerervrerrerrerrereeeienens 1
196 1708012 Flat Washer, 3/4 .....c.ccoonivccnnminencnenens 1 555 1724511 Cylinder Head 1
197 1724703 Cylinder Anchor Pin 1 556 1186018 Back-Up Ring 3
198 1113527 Retaining RiNg........ccovicrnnne 2 557 1186017 D-RiNGeceereeeeeeeerecerere et 2
200 1755459 Control Lever.......ccoeccneneene 1 558 1747043 Hydraulic Cylinder Rod Assembly.......... 1
201 1755460 Lift LeVer ... 1 560 1754414 Replacement Seal Kit (for Ref. 209)........ N/
N/t Item not included with the unit, order separately.

A/R  As required.

11



GTX Garden Tractor

201
B s
20\ -7 >\ 208

LIFT ASSEMBLY
12

130741100101 - 130741199999
131011100101 - 131011199999

Lift Valve (Ref. 209)
Ports

To Filter



Models 13074 and 13101

Ref.  Part Description Ref.  Part Description Qty.
40 1100045 Hex Serew, 5/16-18 X Toeemrecrvcns 207 1737018 Flange Bearing........occoveevverveivnrennernrennnnns 2
53 1765531 Cable THe eveeveererrerrereemareaerenes 208 1767406 Valve Link............... 1

156 1186391 Flange Nut, 5/16-18 209 1767394 Hydraulic Valve 1

158 1717563 10141 11: T (o] SRR 210 1186316 Hex Head Screw, 1/4-20 x 2 2

159 1185737 90° EIDOW....vveneereeceeerecrcreremmcrensincnians 211 1186389 Flange Nut, 1/4-20..................... 2

161 1767741 Tube (Control Valve E to Lift Valve In).... 212 1769391 ConNector.....couvereececcrenereenee 2

164 1767536 Tube (Control Valve A to Tee) 213 1767537 Tube (Tee to Filter In)................ 1

171 1722667 Tubing Clamp ..o 214 1762308 SWIVEI TEB vt 1

172 1100242 Lock Washer, 5/16.........c.c...... 215 1701055 Flat Washer .......ococeeverevieveeeeeeeecnenen, 1

173 1186230 Hex Nut, 5/16-18........ccccoueeee. 216 1767744 Tube (Lift Valve B to

174 1185739 90° EIDOW...ceeeeerrecececnenenrescreeesenrcnsenenns Lift Cylinder, Rod End) ....covevreveenene, 1

182 1186330 Flange Screw, 5/16-18 X 7/8....c.ccovvnueue. 217 1727233 Swivel EIBOW-80° ......ccovrrerrerreeeernene 1

183 1767725 Bearing....covverereemnerrerniieinenn, 218 1767745  Tube (Lift Valve Ato

184 1761400001 Lift Shaft Assembly Lift Cylinder, Fixed End) ..ooeevereennnnee. 1

185 1747509 Hydraulic Cylinder 219 1118554 Retaining Ring......ccoeeevveenenns 2

(Incl. Refs. 550 thru 560} .......ccvceeveee 220 1747512 Cylinder RO Pin ...cevevreerernene 1

186 1752648 Hose (Lift Cylinder Piston End) .............. 221 1118808 Retaining Ring....ocecveecneuenrenenc. 2

187 1185903 45° EIDOW .coverereeereceeeccnerersrreesecencens 550 1729388 Hydraulic Cylinder Tube 1

188 1755198 551 1118735 Internal Retaining Ring.............. 1

196 1708012 552 1185266 Ol Seal .. 1

197 1724703 CYlNAer PiN e ceeereesecnne s 553 1186019 Back-Up Ring 1

198 1113527 Retaining Ring 554 1177395 0-RiING..eoeeermrrnencrcreceeraes 1

201 1755460 Gontrol Lever.......ccoevevennen 555 1724511 Cylinder Head 1

202 1755473 Control KNOD .....ceceeeeccrrcccrereccecnennne 556 1186018 Back-Up Ring 3

203 1771430 Arm Assembly, Control .......cocovvvcvconnenne 557 1186017 O-RiNG. oo reaennens 2

204 1717897 Hair Pin ..ot 558 1747043 Hydraulic Cylinder Rod Assembly .......... 1

205 1713457 Drive Pin, 3/16 x 3/4 560 1754414 Replacement Seal Kit (for Ref. 209)........ N/

(A}  Model 13074 - Serial Numbers 130741100101 - 130741199999 N/l ltem not included with the unit, order separately.

(©)

Mode! 13101 - Serial Numbers 131011100101 - 131011199999

A/R- As required.

13



GTX Garden Tractor

130741100101 - 130741199999
130761100101 - 130761199999

14

To Hour Meter
Side Lights
PTG Battery Start Oit  Cruise ﬁ
Fuel Gauge - 1
PTO Bl R WIBK
Ryl Switch - Light Switch Cruise Switch
YR [lv R N RED PN =N N R a” 1
W/BK
7]
PTO N d i A
Clutch N 1
N1 { Eng.Bolt = w
BK/R
Y/BK < ;1\\
Cruise Seat Pluy with Switch
— 1 Relay \ BL/BK
RW 30 Amp non BK/W Seat Switch BK
Cruise
Magnet
C) 5 Y/BK
Starter To Headlights BKrY BK/Y @ i Seat
M BK ey 12 o 5 ] Interlock
A A R et S ~|(Brake Off)
R BL/BK l l
X A o ,_@>
( /. BK/W
YR
[=]
+ B BL d = I_. o ::I
BK o] =1 YR N - —ér‘ - -
Battery p— o
b
- Engine Connector Y/R BK
Engine Ground Brake Interlock
Switch (Brake On)

BK



Models 13074 and 13076

Color Code Rear View of Rear View of
Attachment Drive Switch Cruise Switch
BK Black
P Purple > > > S
R Red
oo | | 3] fag 19 | Ry | e
Y Yellow
BR Brown
GR Gray OFF ON OFF ON RESET
GN Green
BL Blue
BK/Y  Black/Yellow
R/BK Red/Black
W/BK  White/Black
Y/R Yellow/Red
Rear View of Light Switch Rear View of Ignition Switch
(-3 [~ [~ M
' B4 0 Sy
P o G ) ] (¢}
OFF ON RESET OFF RUN START
SIDE & HEAD G-M B-R B-S
Fuel Shut-Off Solenoid and Harness
Supplied With Kohler Engine
PURCHASE PARTS FROM KOHLER
' Key
Engine Fuel Switch
Solenoid on RED (Mag.)
Carburetor
_______ BLUE
- RED RED/ ~ __ Starter
= YELLOW START INTER- - Solenoid
Connector 2 SREEN LIGHT SWicKes
' RED BLUE AT oil
Pressure
Key Light
RED Kt Switch
(12 Volt)
Starter
Solenoid
BLUE
Voltage ° BLUE
STARTER Reguiator §
To —r]
Battery
WIRING DIAGRAM

15



GTX Garden Tractor

13101

100101 - 131011199999

Headlight Switch

YR - . Voltage Indicator YR [
4 Att Switch . A N o
R
Y/BK n u / |_Start ndicator I] [} R
Y P
v Iy ate > O solw
R| ek
Almdlih";m BK BR BK
n,
cator .
—
! R
- T\ g M N Ve
P, W W\ W M MNP I\ w J
Y, W, W7, W} Y AP W N A Y .
Y, \W; 0P, W N Y/BK AN M\ M Y/BK .
N —— )
P, W, W W 8K P N, W, N BK .
8 A A h_ b BL .
Ignltion
witch
p Ry L 2 W N N
Battery
+ — 8L sk IR BR[ | B[R
N7 R 8K r
Fuse R/BK
N T T /T Acqﬁsoq
g Voltage Sensor
RIY
SRR
o) /8 Y
~1 BL T
YR ki
] ? R Starter }:
| —
Start L ) S Sy o B
1 Brake Interfock Switch BK
P \5“9‘“ Ground Seat Plug with Switch
BK |-
i Attachment Cluich —
BL Y
w J ]
BK

WIRING DIAGRAM
16

A

Headlights

Switch located in the connector
body closes when disconnected

from the seat switch.

Seat Interlock Switch



Model 13101

Color Code Rear View of Rear View of
BK Black Attachment Drive Switch Light Switch
P Purple >
R Red
w White 7o 5 d o j
Y Yellow S, 2
BR Brown
GR Gray OFF ON OFF ON
GN Green
BL Blue
BK/Y  Black/Yellow - — -
R/BK Red/Black Rear View of Ignition Switch
W/BK  White/Black

YR Yellow/Red G & B AR
= = ‘ =

OFF RUN START
M-G L-B L-B-S

WIRING DIAGRAM
17



GTX Garden Tractor

130741100101 - 130741199999
130761100101 - 130761199999

211 127 125 124

82 129

133

126
581 138 140 53 143 130 | 130

583 93
\ // ' 120
§ o
T, H '::/ 123
.................................................................... 122
589
588 139 130 132 180 e
131
984 82 03
585 586 138 113 98 108 107 114 116 117 120
580
ELECTRICAL ASSEMBLY

18



Models 13074 and 13076

Ref. Part Description Qty. Ref. Part Description Qty.
53 1765531 Cable Tit. et A/R 130 1750963 Flat Head Screw, #6-32 x 1/2 .......c....... 5
82 1107381 Flat Washer, 1/4 ....cccooviernnenenncccnennens 4 131 1754607 Speed Control Switch 1
83 1100241 Lock Washer, 1/4 ...... 2 132 1754856 Light Switch ....cvveevieeireenne 1
93 1185985 Keps Nut, #10 - 24 .....ovvvemcrrcinnnes 2 133 1754608 PTO SWItCH ..t 1
98 1734398 Toplock Nut, 1/4-20 2 134 1757364 Hour Meter.....oovvveveenceccieeinrcees 1

107 1747738 Ol eereeeeeerrrenerserseenree e 2 135 1757357 L8NS et 1

108 1115815 Truss Head Phillips Bolt #10-24 x5/8.... 1 136 1755647 FUBI GAUGE ovevevrrerercrreeeiieseraeneserens 1

109 1751328 Interlock SWItCH ..ocveveeeereeeceieeen 2 137 1738462 L0117 1 TRV ORURIOO 1

110 1738463 Sems Bolt, #12-24 X 1/2....ccovciviirieeene 2 138 1769917 Positive Cable.............. 1

111 1185130 Sems Bolt, #10-24 x 3/4 1 139 1769918 Negative Cable 1

112 1772131 Battery.....cooeerceeneeserreennerserenes 1 140 1100805 Hex Screw, 1/4-20 x 3/4 2

113 1755802 Battery Cover......... 1 141 1752586 HOOK SCrew....vveveceecieiie e 2

114 1749907 Relay ....coeeveeernne 1 143 1752132 Voltage Sensor v 1

116 1754207 Ignition Switch 1 211 1186389 Flange Nut, 1/4-20......cooveeeeceecreeiereens 4

117 1753986 KBY werrievreereesveeenns 1 372 1756032 Lead ASSEMDBIY ... 1

118 1772683 Main Harness 1 580 1767104 Headlight Lense 1

119 1766264 Grommet......ccccivverreerererennene 1 581 1753788 REtaiNer.....cccoeeievrecerceeccrceeeenne 4

120 1761083 Seat SWItCH ...veeerrveereirceereene e 1 582 1752871 Headlight Assembly 4

122 1765953 Fuel Sender ......cococevecriesreeesesceeeenens 1 583 1752872 21711 JO 4

123 1745778 Hex Sems Bolt #10-32 x 1/2 5 584 1731453 . Pan Head Screw 2

124 1754259 Shigld ..o 2 585 1805365 Flat WaShEr .....ccoovveerecerirnnerneienenns 2

125 1752871 Light Assembly.........cccovvninne 2 586 1754194 GaSKEL ....ocveiereieeee e 2

126 1186229 Hex Nut, 1/4-20 ..o rceerreceneieenens 2 587 1735285 BUID.eer et 5

127 1754191 GaSKeL ..ot 4 588 1752505 Headlight Harness 1

128 1754241 Left Lense 1 589 1752875 SOCKEt ONIY ... eerecns 2

129 1754242 RIGht LENSE ...cevircrcereccrrncmininisniciiins 1

A/R As required.

19



GTX Garden Tractor

131011100101 - 131011199999

53
&
126 | 414 M w3
581 138 140 415 130 LTI

589
588 139 130 B2 e
584 82
585 586 138 113 98 16 117 120
580
ELECTRICAL ASSEMBLY

20



Model 13101

Ref. Part Description Qty. Ref. Part Description Qty.
53 1765531 Cable TiB.euv e ecnersane 138 1772302 Positive Cable......covvvvvceeernnireeeeercrinne 1
82 1107381 Flat Washer, 1/4 ..., 139 1754220 Negative Cable 1
83 1100241 Lock Washer, 1/4 ... 140 1100805 Hex Screw, 1/4-20 X 3/4......ccveenene 2
93 1185985 Keps Nut, #10 - 24 141 1752586 HOOK SCIBW ...eecververenierreeer e 2
98 1734398 Toplock Nut, 1/4-20 143 1752132 Voltage Sensor 1

108 1115815 Truss Head Phillips Screw, #10-24 x5/8 2 413 1756074 Positive Cable.............. 1

109 1751328 Interlock Switch 1 414 1752137 SOIBROI ..veerrerererreererer e este e aenas 1

112 1772131 Battery......ccovmnene 1 415 1724492 Flange Lock Self-Threading Screw ......... 2

113 1755802 Battery Cover......cveecceincnnne 1 416 1764890 Thermal Insulator Boot........c.cccccveenne. 1

116 1754250 Ignition SWItCh .......coververivcinenas 1 580 1767104 Headlight Lense.......cocvevvvivrerveceene 1

117 1753986 KEY vererrerrererreenrenereenne eeerireranas 1 581 1753788 Retainer.....c.iovviiecreiee e 4

118 1772126 Main Harness..... 1 582 1752871 2

119 1766264 Grommet........... 2 583 1752872 4

120 1761083 Seat SWItCh ..o e 1 584 1731453 2

126 1186229 Hex Nut, 1/4-20...ccreereeeerreencireieenne 2 585 1805365 2

130 1750963 Flat Head Screw, #6-32 X 1/2 ......ccoeuee. 4 586 1754194 GASKEL oo 2

132 1754856 Light SWItEH ce.veeeceeeeeeeeinirisiinnnci i 1 587 1735285 21711 SRR 5

133 1754608 PTO SWItCH .oveveeevercrererennas 1 588 1752505 Headlight Harness 1

134 1757364 Hour Meter .... 1 589 1752875 SOCKEL 0N .t 2

135 1772197 LBNSB. .o eticticeireerererrrerresesesereeesnseriris 1

A/R  As required.

21



GTX Garden Tractor

130741100101 - 130741199999
130761100101 - 130761199999
131011100101 - 131011199999

HYDRO OUTTO ’ 1 TEE TO FILTE
CONTROL UNITC
~
% 246»

RIN
/159
162 159 ‘t@
’ 181

18

Model 13076 (A

’
n

V2Rntaaiy 4

Models 13074
and 13101

55

Torque to
20 25-30FT.LBS.

TRANSMISSION ASSEMBLY
22



Modeis 13074, 13076 and 13101

k\
Ref. Part Description Qty. Ref. Part Description Oty.
4 1186345 Flange Lock Screw, 3/8-16 x 3/4............ 2 1185295 011 Seal (A, C)uervrernrercceeicrneersnenrenienes 2
17 1747086001 Housing, Transaxie..........ccovuermmmsesnesencees 1 54 1747073001 Cover, Transaxie L.H. (B) 1
18 1769907 DIPSHCK ..everircircciir s 1 1747070001 Cover, Transaxle L.H. (A, C) ..o 1
19 1724091 Tube 1 55 1747091 Axie, L.H. (B) e 1
20 1733103 Pin, Dowel, 5/16 2 1747061 Axle, L.H. (A, C) 1
21 1186459 Hex Lock Nut, 5/16-18, Grade 8.............. 4 59 1185930 Pipe Plug.....occcvevenen 1
22 1728645 Differential CoOver.....coveveecrenens 1 61 1771833 Expansion PlUG......cccervreeereereeiieerenie 1
23 1752093 Gear, Bevel 22T (B)............ 2 64 1187206 Needie Bearing (B) ....c.ocovverveererecvercsnns 2
1752094 Gear, Bevel 22T (A, C) 2 1727637 Needle Bearing (A, C) .ccoceeeerenvrecrnemccnns 4
24 1185732 Ring, Retaining (B)......... 2 65 1718781 Shim (.005) (B) .vverrernrersercrinenenreeennnens AR
1185688 Ring, Retaining (A, C) 2 66 1726082 Pin (B). 4
25 1727735 Bevel Gear, 567, 24T and 23T (B) .......... 1 67 1744305 internal Ring Gear (B} .....cccoovverrnennnne 1
26 1110188 Dowel Pin, 3/8.....cccocvemirivenrinvnnrnrecanes 6 68 1725909 Sliding GEAr (B)...ceecreeeceereereuecccereresionens 1
27 1752095 PInion.....cvveerenciirininns 2 69 1725942 Planet Carrier (B)......oeeeecerercreersunesenens 1
28 1185668 Retaining Ring 2 70 1726050 Thrust Washer (B).......ccoeevivcnrivannane 1
29 1756741 Shaft, Pinion (Includes Ref. 28) ............. 1 7 1186461 Retaining Ring (B)......ccocvrvnirnccnnrnnanns 1
30 1747087 Carrier Differential (B) ........ccovvvuneurennnee 1 72 1753144 Shifter Shaft (B) ....ccconcerrerererrmnnisnninans 1
1729972 Carrier Differential (A, C) .c.ocovvvvvevuecnnes 1 73 1725912 Shifter Plate (B)......coveerceverersemmivinireniae 1
31 1729260 Gear, AXIe, 47T vcciriinninissvessenes 1 74 1185389 Drive Pin (B).ccccoereninrcnnicisnnis 1
32 1733684 Flange Screw, 5/16-18 X 4.......ccceevvrenn 4 75 1730012 Counter Bore Screw,
33 1719271 Shim (.020) (B) .evereecrrirsirenenircncannannes A/R 5M16-18 X1 (B)eorerereerricrrcnririnicnens 4
1800338 Shim (.015) (A, C)urvrvrririririveeaceannns AR 76 1726051 - Positioning Ring (B).....ccccoeveuves 1
34 1747089 Spacer, Tubular (B) ..cooevvinvnniciinnncn. 1 78 1185882 Qil Seal (A, C)ueerercrereeicnnncanas 1
1729497 Spacer, Tubular (A, C).eceerevervveriiricnnns 1 80 1751777 Pinion Shaft (A, C) .ccvcvenvrerncnncnne 1
35 1185767 Race, Thrust (B) ....coerervernineineserennins 4 81 1724079 Bevel Gear (A, C) ceccrvcvrvrniccncnas 1
1185730 Race, Thrust (A, C)eeeceerscnmcnircniniienns 4 82 1100279 Woodruff Key, 1/4x1 (A, C) 1
36 1185764 Bearing, Thrust (B)....ccoevvncereiiunncnnnns 4 159 1185737 Swivel EIbow 90° .....cccvvvrvvinennn 4
1185764 Bearing, Thrust (A, C).cvveeeeveereennieniinnes 1 162 1767740 Tube (Filter Out to Control Unit).............. 1
37 1185721 Bearing, Needlg (B) ..c.ccovrrinmevuneranens 3 178 1726450 2] T SO OO 1
38 1747092 Axle, RH. (B) ocviviccniinirnenennensinnannns 1 179 1721921 COUPNNG cv.vrveccecreverererimernnesnas 1
1747062 Axle, RH. (A, C) o 1 181 1752734 Manifold, Filter .........ccccovunnnennee. 1
40 1186010 Needle Bearing ..........oceeeevnuirninimeeneenns 2 199 1755237 - - Tube (Filter Out to Hydro) 1
41 1186002 Race, Thrust (B)....cccooervenririrsiecninncnes 6 222 1774321 Eaton Trans. Model 11
1186002 Race, Thrust (A, C).vvverirriiinenncninenes 4 (See pages 22 - 23 for breakdown}..... 1
42 1747065 Gear Assembly, Cluster (B) .....cccoeveeee 1 225 1729531 Gear, Bevel Pinion 18T ... 1
1729258 Gear Assembly, Cluster (A, C)............... 1 226 1729559 SPACET ..vevureeerrrrceecemaeneaces e meersssinans 1
43 1185296 0il Seal (B) .ereecrrcercuresrisensssencnrenseessnses 1 227 1741832 Hex Head Capscrew,
44 1185280 Needle Bearing (B) ...cccccouevremrrerninueniones 1 1/4-20 x 5/8 (Grade 5).........ccoeverueninn, 1
45 1751774 Pinion Shaft (B)....ccoverecrencmruncrcnrenens 1 228 1705093 Shim (.028) ..c.ccveciceis s
46 1729555 0il Seal (B) ccevvvcerirnirviircreencesnsrens e 1 229 1730374 Washer, Shim (.005)
47 1725907 Bronze Bearing (B} ..........ccciveiemne. 1 230 1730375 Washer, Shim {.015)
43 1725945 Planet Gear (B)......ovcviivcnnnns 4 236 1724390 EIDOW 90°.ccoeieecemeecermecnericseensasnennns
50 1187731 Needle Bearing (B) ......cccoovurnee 1 237 1729264 Tube Assembly, Suction..........cocvreenee 1
1187731 Needle Bearing (A, C)............ 2 245 1186464 CONNECLON...c.eevee e 1
51 1747063 Gover, Transaxie RH. (B)....cccovnivinninne 1 246 1100770 Hex Head Capscrew, 3/8-16 x 2-3/4....... 4
1747072 Cover, Transaxle R.H. (A, C).covvrnennnee. 1 247 1100243 Lock Washer, 3/8 ........ccooevenneenncecnnns 21
52 1185729 Bearing, Thrust (A, G 2 422 1100047 Hex Head Capscrew, 3/8-16 x 1-1/2....... 17
53 1185301 Oil S€Al (B) .eereereremerncrecnismsinniesnnnaneeeses 2
(A)  Model 13074 - Serial Numbers 130741100101 - 130741199999 AR As required.
(B)  Model 13076 - Serial Numbers 130761100101 - 130761199999
(C)  Model 13101 - Serial Numbers 131011100101 - 131011199999

23



GTX Garden Tractor

Lift and
Auxilliary Valve

209

Lift Cylinder

Tee
. {
213r 214
st |
ol -
Filter 199 = - B,
Eaton
Hydro

161

162 =—>
157
160 p )
163
13074 AND 13101 HYDRAULIC SYSTEM
Ref. Part Description Qty. Ref. Part Description Oty.
151 1751627001 Hydraulic Cylinder .......ccocevvvvevecvrinenees 1 178 1726450 Ol FIBE e 1
157 1767378 CONtrol Unit ..o e 1 181 1769536 Filter Manifold..................... 1
160 1767742 Tube (Control Unit D to 185 1747509 Hydraulic Cylinder 1
Steering Cylinder, Piston End)............... 1 186 1752648 Hose (Lift Cylinder, Piston End)................ 1
161 1767741 Tube (Controf Unit E to Lift Valve In)........ 1 188 1755198 Hose (Lift Cylinder, Fixed End) 1
162 1767740 Tube (Hydro Outto 199 1755237 Tube (Filter Out to Hydro)........... 1
Control Unit C)....cooveveeveeenrrececcvianrenennens 1 209 1767394 Hydraulic Valve ... 1
163 1767743 Tube (Control Unit B to 213 1767537 Tube (Tee to Filter In) ................. 1
Steering Cylinder, Fixed End)................. 1 214 1762308 SWIVEI TEE v 1
164 1767536 Tube (Control Unit Ato Tee)..................... 1 216 1767744 (Lift Valve B to Lift Cylinder Fixed End) .... 1
175 1752649 Hose (Steering Cylinder to Piston End) ... 1 218 1767745 Tube (Lift Valve A to Lift Cylinder
177 1754364 Hose (Steering Cylinder to Fixed End) ...... 1 Piston ENd).....cceveveeeieerieeccrnniniecnninnnens 1

24



Models 13074, 13076 and 13101

Lift and
Auxiiliary Valve
195 [© ©®I N
ﬂ ml A % Lift Cylinder
Cpr—2 0@ ! =
g 1 185 §
S z
| =] 1188
Auxilliary Hydraulic U 86
Connections l 216
218
213 214 <
178181 -— )
oil 1
Filter 100 —> 2 t t
164
Eaton Control Unit 161
13076 HYDRAULIC SYSTEM

Ref.  Part Description Qty. Ref. . Part - Description Qty.
151 1751627001 Hydraulic Cylinder .......covmvveererervienennees 1 181 1769536 Filter Manifold......c.c.ocovevevrrencoreccrnis 1
157 1767378 Controf UNit ....civeeeeeeenceremeciieienenesinen 1 185 1747509 Hydraulic Cylinder ...c.c.ooevecomrierrecnennnas 1
160 1767742 Tube (Control Unit D to 186 1752648 Hose (Lift Cylinder, Piston End) ............... 1

Steering Cylinder, Piston End)............... 1 188 1755198 Hose {Lift Cylinder, Fixed End) ........cc...... 1
161 1767741 Tube (Control Unit E to Lift Valve In)........ 1 194 1767748 Tube {Lift Valve D to Aux. Out) ......c.coeeee. 1
162 1767740 Tube (Hydro Outto 195 1767749 Tube (Lift Valve C to Aux. Out)

Control Unit C)..eeeveeereesicicceiinni 1 199 1755237 Tube (Fifter Qut to Hydro)....cccevvveiueenee. 1
163 1767743 Tube (Control Unit B to 209 1767393 Hydraulic Valve ........ccccoeeenccanne 1

Steering Cylinder, Fixed End)................. 1 213 1767537 Tube (Tee to Fifter In) 1
164 1767536 Tube (Control Unit A10 Teg) .......cevrererenee 1 214 1762308 SWIVEI TEE ...oveereeirivecmeeicrenin s 1
175 1752649 Hose (Steering Cylinder to Piston End) .... 1 216 1767744 (Lift Valve B to Lift Cylinder Fixed End) ... 1
177 1754364 Hose (Steering Cylinder to Fixed End) ...... 1 218 1767745 Tube (Lift Vaive A to Lift Cylinder
178 1726450 Ol FIBE wvvevvececierreererers s ssn e 1 Piston ENd).c..covvemvcremicconnscnniencsensennns 1

25



GTX Garden Tractor

130741100101 - 130741199999
130761100101 - 130761199999
131011100101 - 131011199999

— Rotation
cw
CCW

Factory Rebulid

Original Bulld Date Code - D12B1
Dated Code - A10A [ =Year
T Yoar Day
Day Month
Month
— Model Identification
1100 - Model 11
023 - Spacific Unit
Configuration

HYDROSTATIC TRANSMISSION (EATON MODEL 1)
26



Models 13074, 13076 and 13101

HYDROSTATIC TRANSMISSION 1764708 (EATON MODEL H)

Ref. Part Description Qty. Ref.  Part Description Qty.
1 Socket Head Capscrew, 15 1744162 Input Shaft (Keyed) .......cccccvueervrvercrennnn. 1
5/16-18 x1-3/4 (Incl. with Ref. 4)........ 1 16 1744164 Pump Rotor & Ball Assembly................ 1
3 1724381 0Oil Seal (Incl. with Ref. 4).....cccveuneeens 1 17 1744184 Cam Ring Assembly ......ce.vveveerreenene. 1
4 1744189 Charge Pump Kit 18 1744176 Cam Ring INSert ....cveevereeereeecerenne, 1
(Incl. Refs. 1,3,5,6,7,8,10 &12)..... 1 19 1744166 Pintle Assembly (Incl. Internal Parts)..... 1
5 1724375 Snap Ring (Incl. with Ref. 4) .................. 1 20 1744177 Motor Rotor & Ball Sub-Assembly ......... 1
6 1744155 Square Seal Ring (Incl. with Ref. 4) ....... 1 21 1744010 Output Shaft Sub-Assembly................... 1
7 1724377 Grass Shield (Incl. with Ref. No. 4)....... 1 22 1744180 Body Assembly
8 1744157 Square Seal Ring (Incl. with Ref. 4) ....... 1 (Incl. Refs. 21, 24, 25} .......covemvemnnen. 1
9 1744154 Cover Sub-Assembly (Incl. Ref. 13)....... 1 23 1744179 0-Ring Piug Sub-Assembly.................... 1
10 Socket Head Capscrew 24 1104440 Ball Bearing (Output) _
5/16-18 x 1-1/4 (Incl. with Ref. 4)....... 1 25 1724380 Retaining Ring........eovvivevverecisreceninnnns
12 1744159 Drive Pin {Incl. Ref. 4) 1 101 1768598 Oil, 20 WL (A, B, E) oo
13 1724376 Oit Seal (Incl. Ref. 9) ..ccocovencevaen. 1 102 1738157 Hydraulic Fluid (C, D} ..o AR
14 1744185 Square Seal Ring........coceccviviiee 1
(A)  Model 13074 - Serial Numbers 130741100101 - 130741199999 A/R  As required.
{B)  Model 13076 - Serial Numbers 130761100101 - 130761199999
(C) Model 13101 - Serial Numbers 131011100101 - 131011199999

27



Parts Ordering Information

If you need service or parts

For service assistance or parts, contact your local authorized
dealer. When ordering parts, provide the following:

1. Serial number and model number.
2. Part number of part needed.

3. Part description.

4. Quantity needed.

If you need engine service or parts:

For engine service or parts, contact your local authorized engine
dealer. Look in the yellow pages of the phone book under
"Engines—Gasoline’. An authorized engine dealer can handie all
parts, repairs, and warranty service concerning the engine.

Note:

All genuine replacement parts must conform to our rigid quality
specifications. Although some replacement parts we provide
may vary slightly in shape, color or texture from the original
parts, any variations will not affect the performance of the unit.

Identification Numbers

A WARNING

WE URGE USING ONLY GENUINE REPLACEMENT PARTS, WHICH
MEET ALL THE LATEST REQUIREMENTS. REPLACEMENT PARTS
MANUFACTURED BY OTHERS COULD PRESENT SAFETY
HAZARDS, EVEN THOUGH THEY MAY FIT ON THIS UNIT!

IMPORTANT:

Left and right sides of the unit are determined from the
operator's position, facing the direction of forward travel.

NOTICE:

We reserve the right to change specifications, add
improvements or discontinue the manufacture of any of our
equipment without notice or obligation to purchasers of our

equipment.

Record the model number and serial number.

When ordering any parts from us or your local servicing dealer,
provide the information on the model/serial number decal. For
your convenience and ready reference, record this information

in the spaces provided below.

Model Number:

Serial Number:

Date of Delivery:

For customer assistance, contact your nearest authorized dealer or:
GARDEN WAY INCORPORATED « 1 Garden Way « Troy, New York U.S.A. 12180
Customer Service: 1-800-437-8686 « Technical Service: 1-800-520-5520 « Parts Service: 1-800-648-6776 « FAX: (518) 391-7332

Qutside the U.S.A. and Canada:
Customer Service: (518) 391-7007 » Technical Service: (518) 391-7008 « Parts Service: (518) 391-7006 « FAX: (518) 391-7332

© 1997 Garden Way Incorporated

Printed in U.S.A

)



